



2064

Parts List

Ref	Class	Part	Description	Qty	Comment	Footnote
1		863771T	CROSSOVER, Coolant	1		
2	27	881620	GASKET, Cylinder Head to Crossov	2		2,3
3	10	881593	SCREW, (M10 x 30)	4		
4	26	861947	SEAL	1		2,3
5	10	863609	SCREW, (M6 x 14)	2		
6	22	12524	PLUG, (.375-18 NPT)	2		
7		805218T	SENSOR, Coolant	1		
8		806490T	SENSOR, Temperature	1		
9		863358T	THERMOSTAT, 160 Degrees	1		
10	25	865078	SEAL, Thermostat	1		2,3
11		861949T	RETAINER, Thermostat	1		
12	12	12038	WASHER	2		
13	10	40003 54	SCREW, (M8 x 30)	2		
14	26	865066	SEAL, Heat Exchanger to Crossov	2		2,3
15		863903A01	HEAT EXCHANGER	1		
16		863392	PAD, Heat Exchanger	2		
17	22	62910 1	ELBOW, 90 Degree (.125-.27)	1		
18	54	815504280	CLAMP, Worm Gear	2		
19	32	863303	HOSE, Coolant Bleed	1		
20	54	815504206	CLAMP, Worm Gear	2		
21		861944A 1	RESERVOIR, Coolant	1		
22		862863	CAP, Coolant Reservoir	1		
23	32	863304	HOSE, Reservoir to Crossover	1		
24	54	815504212	CLAMP, Worm Gear	2		
25	22	855214 1	FITTING, Straight Hose	1		
26	10	863388	SCREW, (M10 x 16)	3		
27		862986	BRACKET, Coolant Reservoir	1		
28	10	818934 12	SCREW, (M8 x 12)	3		
29	32	865221	HOSE, Crossover to Pump	1		
30	54	815504232	CLAMP, Worm Gear	2		
31	54	865373	CLAMP, Hose	1		
32		891717	COVER, Heat Exchanger End	2	(Use With 3.75 Inch Diameter Hea	
33	27	891716	GASKET, Heat Exchanger Cover	2	(Use With 3.75 Inch Diameter Hea	
34	25	814878	O-RING, Special	2		
35	10	98261	SCREW, (.375-16 x .750)	2		
N.S.	19	807992 3	COVER, Hose Clamp End	AR		